ORIGINAL

Placid Lakes Utilities, Inc.
Docket No. 000295-WU
Application to Increase Water Rates
In

Highlands County, Florida

REVISED
MINIMUM FILING REQUIREMENTS

GUASTELLA ASSOCIATES, INC.

DOCUMENRT MEMBER-DATE
09§37 JUL2BE

Ly DARDS/REPQORTIHG

Lol

-
RN

)




Placid Lakes Utilities, Inc.
Docket No. 000295-WU
Application to Increase Water Rates
In

Highlands County, Florida

REVISED
MINIMUM FILING REQUIREMENTS

GUASTELLA ASSOCIATES, INC.



Placid Lakes Utilities, Inc.
Docket No. 000295-WU
Application to Increase Water Rates
For a “Class B” Utility

In
Highlands County, Florida

VOLUME I

Containing

REVISED
Financial, Rate and Engineering
Minimum Filing Requirements

For Historical Test Year Ending December 31, 1999
[...]
Results in this column are presumptive. Total coliform and fecal coliform or E. coli confirmation will fotlow in 24-48 hours.

P - Coliforms are present € - Confluent growth
A - Coliforms are absent INTC - Too numerous to count

=LNVOICE ADDRESS (if different than address below):
RECEIVED

TA - Turbid, Absence of gas or acid

INTERPRETATIONS-REMARKS 8Y, PROGRAM REVIEWER

H APR / 8 1999 Hado 1.2 B
3 I e L
2 NAME AND MAILING ADDRESS OF PERSON/FIRM TO RECEZYEEREGORT pFan e TR San =t~
g2 — - SOuth Di { ) SATISFACTORY
—§3 [? [P P, . Strict ¢ ) INCOMPLETE COLLECTION INFORMATION
£ g i Legftee O (f,95 ( ) REPEAT SAMPLES
53 . REPLACEMENT SAMPLES
53 ;M‘J-f*?\\-run - .
o @ Ao T A L ™
—i‘é L 7 f ;’“) :’{ e, A T 3Ry REVIEWING OFFICIAL: '{ SO\ R LTSS at
N e TR -
ggﬁ — s
88 — J TITLE: e TaA

i




FOR LAB USE ONLY

State of Florida
Department of Health .
office of Laboratory Services
Jacksonville, Miami, Pensacola. . - ’
Tampa, West Palm Beach =%

-

.§c {-.\o‘/\ 7;f ! ‘,, ': CoY f‘m_: ? 97 I !ﬁ'#-&vﬁmwf{k 4o ' i. :'
o | § —
Seetuon X - VY A s

* Results in this column are presumptive. Total coliform and fecal coliform or E, coli confirmation will follow in 24-48 hours.

- - C oS,
t ru
- DRINKING WATER '
BACTERIOLOGICAL ANALYSIS
_— Press hard, (5) copies
. IY{
t ]
SYSTEM NAME: P |lac ] CA Lo« Hes U4 | Fies  system 1.0. no:_ &2 800a 3 SYSTEM PHONE #: _ A G4 & 77
¥ — ADDRESS: LIOO Luxeh Ay b 2 fsd COUNTY: /-/ h landds DISTRICT: ____~~
COLLECTOR: 5Qo H HJCJL im/i‘} COLLECTOR PHONE? ! Y64 .50 T
— SAMPLE ‘SI'f’E (Locali'ty or p ld! c.—';u ‘Lq=k¢.’$ Cr fg : ¢
DATE AND TIME COLLECTED: ?-2-99 930 Ldu Maech
TYPE OF SUPPLY(Circle one)_.‘ quumxmrloncmmty water system Nontransient - noncommunity water system
P = © 7 Private well - Swimming poot Bottled water Limited Use system
TYPE OF SAMPLE(Circle one): Compliance Repeat Replacement Main clearance’ Well survey Other
{Check Box)
—_ N - . [ ] Distribution [ 1 Check here if payment made
2l Y aD [ Raw to county public health unit
70 BE COMPLETED BY COLLECTOR OF SAMPLE ]"O"’B—E COMPLETED BY LAS
ANALYSIS METHOD: i MF__~ MTF MMO-MUG PA
— COLL. SAMPLE POINT clL NON “CONFIRM | CONFIRM
NO. {Specific Address) RES'D| pH COLIFORM | *TOTAL | TOTAL FECAL E. COLI SAMPLE NUMBER
~L well | = 6 A 7
. s
2 lwell 2 - |26 Vi ) s
— ’ q / ..,,"
; _— Y
3 well 3 26 # 7 b
' a—T -
- Hyeto | 14179 # [ L+
* ’ ..___K}
5 e
EXZIZIPN J4 2.4 A [ L
= c {2 7 ;-

P - Coliforms are present € - Confluent growth TA - Turbid, Absence of gas or acid
_— A - Coliforms ate sbsent TNTC - Too numerous to count
INVOICE ADDRESS (if different than address below): ) INTERPRETATIONS-REMARKS BY PROGRAM REVIEWER
NAME AND MAILING ADDRESS OF PERSON/FIRM TO RECEIVE REPORT : :/;/
= — — SATISFACTORY
| 3 . ‘ ¢ ) INCOMPLETE COLLECTION INFORMATION
Flaud Lq t‘l.u L& the s ¢ ) REPEAT SAMPLES
{ )} REPLACEMENT SAHPLES

pFLYe J.«:.i&cz—kﬁuh - (_/
REVIEWING OFFICIAL: /}7/

Lealte Placiu IFC 33952

L = TITLE:

S
Pl

o o —

n

OH 885, 1/97

[Replaces 9/74 edition which may be vsed)
[Stock Number: $740-000-0655-5)




SYSTEM NAME:
ADDRESS:
COLLECTOR:

q prrmr———
SAMPLE SITE (Locality orijubdivision)z

State of florida
Department of Health
Office of Laboratory Services
Joacksonville, Miami, Pensacola
Tampa, West Palm Beach

DRINKING WATER
BACTERIOLOGICAL ANALYSIS

Press hard, (5) copies

plc,._.r/{ L:;a_ SE 239

L1148

FOR LAB USE ONLY

SYSTEM I.D. NO: &

L adi R

SYSTEM PHONE #

LIS Lt Chaisrs Fyn ;‘3,’;.;.{, COUNTY: [41- o h deg 2l € DISTRICT: x
q T . ! Pl g, e s
e fﬂzo*r L. .S COLLECTOR PHONE #: &5 % - 374 -

Bf,.,. O{ / !/CC

: I
R ' o ) i s ‘l - N 5, .
DATE AND TIME COLLECTED: ___ .~ |~} N 0o % i -4 99
’-’,.‘-—--——'n——m_,,‘\ . N
TYPE OF SUPPLY(Circle one): °_Communi ty water s steln... Nohcommunity water system Nontrapsient - noncommunity water system
_ Private we wimming pool Bottled water Limited Use system
TYPE OF SAMPLE(Circle one):Compliance, > Repeat Replacement Main clearance Well survey Other
5 (Check Box)
e P of 2 R {i}'Bistribution [ 1 Check here if payment made
_— e AL L) IiJ-Raw to county public health unit
10 BE COMPLETED BY COLLECTOR OF SAMPLE 70 BE COMPLETED BY LAB
ANALYSIS METHOD:  MF MTF MMO-MUG PA
— COLL. SAMPLE POINT ct NON ‘| CONFIRM | CONFIRM
NO. (Specific Address) RES'D; pH COLIFORM | *TOTAL | TOTAL FECAL E. COLI SAMPLE NUMBER
{ tie T
_ P ’ i - |7 & A i
=~ 1 t l‘ :
E e b g i A ik
o T ~ | i
 eed 3 7€ A 1
. . . ¥ -
—_ jra e & «1 [ ‘izgl. ;% §
p— V £ - —t ; i
i - A - A’ LT
= # S 5. =, R g e
L - Sy S S A S VA e fJ( —7 .
. T i o/
% i Ey % P - i i B 4
- N) S toon D eyiat L, y i A l T

¢ Results in this coluwn are presumptive.

P - Coliforms are present
A - Coliforms are absent

C - Confluent growth
TNTC - Too numercus to count

Total coliform and fecal,,cofiform or

E. coli confirmation will follow in 24-48 hours,

TA - Turbid, Absence of gas or acid

““INVOICE ADDRESS (if different than address below):

! ]

{Replaces 9/9¢ edition which may be used)

{Stock Number: $740-000-0655-5)

DH 8585, 1/97

|

R =

NAME AND MAILING ADDRESS OF PERSON/FIRM TO RECEIVE REPORT =

-
H&rc, A Legleoe U b L4y
Jmoo T8k ven o 20
i_.« ; Lr .*"':7!!.:57 € A A _'?5‘2_'.5:5:

D ™3
il a

.

"_‘

TITLE:

REVIEWING OFFICIAL:

INTERPRETATIONS-REMARKS BY. PROGRAM REVIEWER

D@ pasth Cnaet L < R e
B O
e T
L)
(Y SATISFACTORY
(L)~ INCOMPLETE_COLLECTION_INFORMATION
o ¢ ) REPEAT SAMPLES

“i4% () REPLAGEMENT SAMPLES

RefEEEE Ty T e S




— FOR LAB USE ONLY
State of Florida .
Department of Health - . e
office of Laboratory Services ‘l‘-'!f? " \ : i
Jacksonville, Miami, Pensacola thadl >
— Tampa, West Palm Beach o B
Le Y AN
o™ : . -
' \"_ Y | \’. __: 5
LI Y i . i el
\
- DRINKING WATER '
BACTERIOLOGICAL ANALYSIS
- Press hard, (5) copies
. i .
(‘.‘ - B 4 ] 1 L T o A £ et e
system nawe: L 1z 0 Latae gl b SYSTEM 1.D. No: &/ Fo42 2 SYSTEM PHONE #: 7i.i < G
. ) i o
— ADDRESS: Y2 el b Blued CounTY: _J4 o hfawred © DISTRICT: <
8 Py e y : G A phs ri e
COLLECTOR: .o, T v be i, ac . COLLECTOR PHONE #: 75 ¥ 7% .
SAMPLE SITE (Locality DD"“?UE'IVISiO_n‘,)' '.p:!:.:¢;_,,af i .I’(r*’;'
DATE AND TIME COLLECTED: __ [ = ¥ 3% . SGe j,.cw S Jewn $9 ' ' \\;;
TYPE OF SUPPLY(Circle one)d Community water system.. Noncommunity water system Nontransient - noncommunity water system
= Private well Swimming pooi Bottled water Limited Use system
p— .
TYPE OF SAMPLE(Circle one): J Lompli > Repeat Replacement Main clearance Well survey Other
: 3 (Check Box)
_ g ‘,\ [“I Distribution [ 1 theck here if payment made
= T [~ Raw to county public health unit
70 BE COMPLETED BY COLLECTOR OF SAMPLE TO BE COMPLETED BY LAB
ANALYSIS METHOD:. MF MTF MMO-MUG PA
— COoLL. SAMPLE POINT clL NON "EONFIRM | CONFIRM
NO. (Specific Address) RES'D| pH COLIFORM | *TOTAL | TOTAL FECAL E. COLI SAMPLE NUMBER
¥ i — T ,f] -
— s [ B h) 1
= [ —— - [f’l N
I dsct S - {
- P !r{ < - s /4
——— i o
_ - il S Py N g I
‘_‘" e p } -
- F '{1’ ?—F ! - ““ |I"’i. /_I
— "
'I' Vo L A 2 i = i !:]
- ‘T"(-"J“,'J - . jer "l z i f_
- St ja e —usee ST TR . T a
—_— ﬁ .‘- T e —?‘ 1o L e Andas ’:}jf— ?z ':T’ 4 "
¢ Results in this column are presumptive. Total coliform and fecal coliform or E. coli confirmation will fallow in 24-48 hours.
P - Coliforms are present C - Confluent growth TA - Turbid, Absence of gas or acid
—_— A - Coliforms are absent TNTC - Too numerous to count
INVOICE ADDRESS (if different than address below): . INTERPRETATIONS -REMARKS BY PROGRAM REVIEWER

T
¢
3
L3
£ NAME AND MAILING ADDRESS OF PERSON/FIRM TO RECEIVE REPORT ()
-~ £Z — — (. SATISFACTORY
5% I o ¢ ) INCOMPLETE COLLECTION INFORMATION
g B B S ( ) REPEAT SAMPLES
52 - ¢ ) REPLACEMENT SAMPLES
- 35 P P AT RN R o L
- - . . "~ e g . N
558 , L 2 N REVIEWING OFFICIAL: T N
L52 - e SN e ;
243 o e T
—3dz — — TITLE: o i




»

/_'

”\ Department of AttarnserSubsunne OEP Form 62.558.91003:
: -

Environmental Protection

Monthly Qperation Report for Public Water Systems that Use Ground Wat:

and for Consecutive Public Water Systems that Treat Their Water

* (NSTRUCTIONS: Ses Page 5.

L

i

Il

Iv.

GENERAL WATER SYSTEM AND WATEB TREATMENT PLANT INFORMATION

Water System [nformation
®System Name: Placid Lakes Utilities

PWS Identification No. 5280223
’SJ_M_J“ 2 1-465-0345 or 876
Lake Placid Holding Company Telephone No: >
Mdus:: 2000Jefferson Ave. — )
City: Lake Placid, .o State: Zip Code:

oSystam Type: O community; O non-transisnt non-community; O nnn-cmmmmy- O cansscutive

®Na. aof Servica Connections at £nd of Regorting Moath: 403 OTnul Popu!auna Servad at End of Reporting Month: 239503
Water Trmmsnt Plant infarmation

“a n - - -8763 or 242
“-mm _Placid lakes Utilities Telephons Noz 941-465-9763 o

Address: ; 02 Washington Bilvd., NW

—33854———
City: Lake Placid State: ¥ Zip Coge:
®Permitted Maximum Oay Capacity of Plant: _.440 gpd; ®Plant Category and Class per Rule 62-638. le.':‘l FALC.:
®Plant Operators: See Page 3. -

.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTEYEAR OF _Dec 99 : See Page

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POL-YME.RJ CONTAINING ACRYLAMIDE, POLYMER CONTAINI
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT QPERATOR

L the undersigned leadichief operator of the water treatmant plant listed in Part [ of this form, certify that, to the best of my knowledge an
belief, the information provided in this report is trus and accurate.

Alsa, ! cartify that the follawing additionat operations records applicable ta this plant were prepared each day a certified operatar statfed o

visited the plant during tha reparting month indicated on this report and that these records will be maintained availabiz for teview at the plant
sita for not lass than five yeass: :

tecords of amounts of chemicals used and chemical feed rates;
°

process performance records for cosgulationiflocculation {e.g., sourcs water tempergture, pH, turbidity, color, and alkalinity and process
offluent pH and alkalinity in addition to chemicat fesd rates);

process performanca records for sedimentation (8.g., process effluent turbidity and siudge volume Producedl:

process performanca racards for filtration {e.y., process aifiuent turbidity and color, number of filters in sarvice, filtration rates, vait filte

fun volumes, head losses, length of filter tuns, frequency of backwash, amaunt of backwash water used, duration of backwask, and
backwash ratasl;

process performance records for fime-soda ash softening {e.g., source water and process effluent hardness in addition to records fot
coagulation/Raccuiation, sedimentation, and filtration);

process performance records for ion exchange softening (e.g., feed and bypass flows, blend rate, and salt and brine used); N
process parformance records for reverse osmosis (9.g., feed, product, and irine flows: feed pressuse, tempesature, pH, conductivity, and
turbidity; product pH and conductivity; and brine pH and coaductivity); and

peocess performance records for electrodialysis (a.g., polasity, feed temperature and total dissolved solids, product conductivity and total
dissolved soiids, dilete flow rate, bring make-up, pressures, and voltsfarmpsi.

Q‘ng%@ ot peso Scott dobehine . YEt?
gnature and Uate

Nama and Certificate Numbsr (please type or print)

Page 1




Monthly Operation Report for Public Water Systems that Use Ground Water
and for Consecutive Public Water Systems that Treat Their Water

System PWS ldentification Numhber:

Treatmant Plant Name:
Reporting Month/Year:

SUMMARY OF DAILY WATER TREATMENT DATA FOR REPORTING MONTH
®Reporting Manth/Year:

®Type of Residual Disinfectant Maintained in Distribution System Served by Plant: m/fms_ chiorine; CIl combined chlarine (chloraminel;
T chlerine dioxide

o322

Placd Lakee o4, {§/c

M*-L L2997

_{r- 1999

DEP Form No.: 82.5§55 910
Form Tide:  Montiiv Operation Report for Public Wate-

Systens chat Yse Ground Water ang *or
Consscutive Public Water Svitems ™31

Effective Date:
DEP Applicstion No.:

. Trast Their Wate
December 19, 1954

(Filled in by DEP!

®Summary of Daily Water Treatment Data for Reporting Menth:

Uperating
Conditions
1 2dY o000 1.0 o.¥ 0.3
2 234000 1.l o.8 . I
3 210000 1.0 0.8 |
4 2.3 Jece 6.9 o.¥ _'
5 Y [peooe ) .9 |
& 11600 1.3 1.4 |
7 22 9o00 -2 1.0
8 21aoee i IR
9 PIL L | [.C
10 SIe80 Y a.g
N A3 e=0 1.1 i.&
12 2epsoa ].0 1.
13 A4Foos 1M 13- M
4 A 8§00 (.0 {0
4 AzYose 1.3 L1
16 A 20 500 o5 DL
i 139000 1- 4 .o
18 23¢ a0 .Y 10
19 MBI o0 l.& 1.4
2 |90ecn 3 1.t
21 3a30° 1.3 L.l
2 23ece 1.3 1.1
2 231 2o 13 -1
24 3 Yysoo Pl A
Ll | 33000 O Lo
26 A5 ©O00 6.6 0.6
z 1 65506 0.4 8.2
2 A2fect 1.2 Lo |
28 308800 1.5 1.4 ]

Page 3of S



Monthly Operation Report for Public Water Systems that Use Ground Water

A DEP Farm No.: 82.585.910.2: {

and for Consecutive Public Water Systems that Treat Their Water Form Tite:  Monthty Ooscgtion Recor for Public Ware: |

. . Systams that Use Grouno Water ang ror |
System PWS Identification Number: g A8cdA 3 Consecurye Public Water Sysrems trar
Treatment Plant Nams: Plocid La&es (oL idias _ i Treut Thew waser
Reporting Month/Year: Decowmber [99% i"m Na.: e
{Filled in by OEP)

®(s any iron and manganese sequestrant used at the treatment plant? __ O if yes, the typa of sequestrant, sequestrant dose, etc,,
are as follows:

Type of Sequasteant (galyphosphate or sodium sificate): Po I#PL“ rhate S<qeest~ ALL
Sequestrant Oose {mg/t. of phosphate as PO, or mgiL of silicate as SiG,)*:

If sodium silicate is used, the amount of added plus naturally occurring silicate = [ mgiL as Si0,.!

* If poiyphosphate is used, the tatal phosphate applied shail not exceed 10 mg/L as PO‘ per "Recommendzd Standards for Water Wortks,”
wihich is incorporated by reference in Aule 62-555.330(3), FA.C.; and if sodium sificate is used, the amount of silicatz added shall be hmited
to 20 mg/l as Si0, per "Recommended Standards for Water Works.”

' The smount of added plus naturally occurring siicate shall not exceed 60 mg/l as Si0, per "Recommended Standards for Water Works, "
which is incorporated by reference in Rule 62-555.330(3), F.A.C.

IV. STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT QPERATOR

|, the undersigned Isad/chief operator of _ Sc td Idcbehin S , certify that, to the best of my knowledge
and belief, the information provided in this report is true and accurate.

Also, | certify that the following additiona) operations racords appicabla ta this plant were prepared each day a cerified operator staffed o

visited the plant during the reporting month indicated on this report and that these records will be maintained available for reviaw at the plant
site far nat lass than five years:

® records of amounts of chemicals used and chemical faed rates;

§ process performance records for coaguiation/flocculation {e.g., source water temperature, pH, turbidity, color, and alkafinity and process
effluent pH and alkalinity in addition to chemical faed rates);

® process performance records for sedimentation {e.g., process efffuent turbidity and sludge volume produced);

process performance records for filtration le.g., process effluent turbidity and color, number of filters in sarvice, filtration rates, unit filter

run volumes, head losses, lsngth of filter runs, frequency of backwash, amount of backwash water used, duration of hackwash, and
backwash rates);

® process performance records for lime-soda ash softening {¢.g.. source water and process effluent hardness in addman to records for
" coagulation/flocculation, sedimentation, and filtration};

® process psrfunnance records for ion exchange softening fe.g., feed and bypass flows, blend rate, and salt and brine used);

® process performance racords for reverse asmosis (e.y., feed, product, and brine flows; feed pressure, temperature, pH, conductivity, and
turbidity; praduct pH and canductivity; and brine pH and conductivityl; and

® process performancs records for eiectrodialysis (a.g., polarity, feed temperature and total disselved solids, product conductivity and total
dissoived solids, dilute flow rate, brine make-up, pressures, and voitsiamps).

_M Seotd Jdhohine  cygty
5

ignature and Dats Name and Certificate Number (piease type or print}

Page 5 of B




Monthly Operation Report for Public Water Systems that Use Ground Water
and for Consecutive Public Water Systems that Treat Their Water

System PWS Identification Number: SAZ2 23

Treatment Plant Name:
Reporting Manth/Year:

In.

DEP Form No.:
Form Title:

i&s_i_L.xﬁ-:_M
Eﬂ.ﬁ_{_q‘,bn‘ _I99y

Effective Dare:

DEP Apyo

82-555.910'3"
Monthly Operation Report for Public Water
Systems tnat Use Ground Watar ang fcr |
Consscutiva Public Weter Systems that

Traat Their Warer
December 19. 1594

iFilled in by DEP!

i Gperating

Repurted

anditinns

30 332000 .3 1.0
31 o006 WL o
Total | XXXXXXX _ 9. 105 0o XXAXIOCOO] XXAXXXXXXAX XXXXXXXXXXXXXXX | XXXXXXX |
Avg. OO _QE"°°° XXXXXAXNXAAX | XXACOO0XXAK | XXOCXXKHXXXXXALRNAAT XXXKXIOXKAXXXK ] XXXK AKX
Max. | XXXXXXX Yidooo XXXXXAXXAXX | XXXXLAXXNAXK ] XXXXXXXXXCLXXAAAKXK] XXXXXXAXXRXKXKXK | XXXXKKX

if at any time the resigual disinfectant concentration at the entry [o the distribution system grops below the equivaient of 0.2 mg/L of free
available chioring, immediately increase the chlorine dose until the residusl disinfectsnt concentration is at least equivalent to 0.2 mg/l of
free available chiorine and natify the Department or the appropriate ACPHU by wire or telephone within 24 hours pursyant to Aule 62-
555.350(3, FA.C.
" If at any time the residusl disinfectant concentration in the distribution system drogs below the equivalent of 0.2 myl of free available
chiorine, immediately incresse the chiorine dose sndfor flush appropriste portions of the distribution system until the residus! disinfectant
concentration is at feast equivslent to 0.2 mg/l of free available chiorine and notify the Department or the apgropriate ACPHY by wire or
telephone within 24 hours pursuant to Rufe 62-555.350(3), F.A.C.

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLORDKYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT (complete this part only for the reporting month of December

each year}

®1s any polymer containing the monomer acrylamide used at the treatment plant?

level in the poiymer are as follows:

Mo If yes, the polymer dose and the acrylamide

Polymar Dose = ppm*

Acrylamide Lgvel =

.

%.

* The scrylamide jevel provided on this form may be based on tha poiymer manufacturer's certification or on third-party certification. If the
combination for product} of dose and monomer level for acrylamide exceeds 0.05% dosed at 1 ppm {or equivalent), it is a violation of State
primary drinking water stangards per Rules 62-550.310(2)(d) and 62.550.325{1), FA.C.

®ls any polymer containing tha monomar epichlorohydrin used at the treatment plant?

epichlorohydrin level in the palymer are as follows:

Ve

If yes, the poiymer dose and the

Poiymer Dase -

ppm*

Epichiorohydrin Level =

%.

l

= The epichlarohydrin level provided on this form may be based on the polymer Manuracturer's certilication or on Lhird-party certimicalion. {f
the combination (or product) of dose and monamer level for epichlorohydrin exceeds 0.01% dosed at 20 ppm for equivaient), it is a violation
of State primary drinking water standsrds per Rules 62-550.310(2)(d) and £2-550.325[1), FA.C.

Page 4 of &



Vot Department of Aarnate/Substute OEP Form 62.588.910(31
4

Environmental Protection

Manthly Operation Report for Public Water Systems that Use Ground Wate:

and for Consecutive Public Water Systems that Treat Their Water

" INSTRUCTIONS: Sae Page 5.

.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION
Watar System Information
®Systemn Nama: cid Lakes Utilities PWS Identification No.: 5280223
®System_Owner 941-~-465-0345 or B763
Name: Lake Placid Holding Company Telaphone No.:
. Address: 2000Jefferson Ave. h 22857
City: Lake Placid, , State Zip Code:
®System Type: ® community; O non-transiant nan-community; @ non-cemmunity; O cansacutive
®Na. of Servica Connections at End of Reporting Month: {405 _; ®Total Population Served at End of Reporting Month: 2322.C.
w 3 q k I‘ 7 ’
ater Treatmant Plant Information
®Yseatment Plan -46if-8763 or 2427
Narna: Placid Lakes Utilities Telephone No.: 941-464-8
Addsass: G0 <R Washington Blvd. MW - 33852
City: Lake Placid State: Zip Code:
® Permitted Maximum Day Capacity of Plant: .440 gpd; *Plant Category and Class pec Rule 62-699.310(3), F.AC.
®Plant Operatars: Ses Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MUNTIE:YEAR 0F _Mov 39 ¢ See Page C

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLORGHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: Ses Paga 4.

- STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

l, 1h§ undersigned leadichief operator of the water treatment plant listed in Part | of this form, certity that, ta the best of my knowledge anc
belief, the information provided in this report is trus and accurate.

Also, | cortify that the following additional operations records applicable to this plant were prepared each day a centified operator stafied or

visited the plant during the reporting month indicated on this report and that these recards will be maintained available for review at the plant
site far not (ass than five ysars: .

$ records of amounts of chemicals used and chamical foed rates:
L ]

process performance rscords for coagulationifiocculation (e.q., source water tempesature, pH, turbidity, color, and alkalinity and process
sifluent pH and alkalinity in addition to chemical feed rates);

®  process parformance records for sedimentation (g.g., procass effluent turbidity and sludge velume produced);

)

pracass pecfarmancs racords for filtration (s.g., process efffuent turbidity and color, number of filters in service, filtration rates, vt filter
run volumes, head losses, length of filter suns, frequency of backwash, amount of backwash water used, duration of backwask, and
backwash rates); |

process performanca records for lime-sada ash softening (e.g., source water and process affluent hardness in addition to records for
coagulation/flocculation, sedimentation, and filweationl; ' :

pracess performance records for ion exchange softaning {e.0., feed and bypass {tows, blend rate, and sait and brine used); -
pracess performanca records for reversa osmosis fe.g., feed, product, and trine flows: feed pressure, temperature, pi, conductivity, and
turbidity; product pH and conductivity; and brine pH and coaductivity); and

pracess performancs records for electrodialysis fe.g.. polarity, feed temperaturs and 10tal dissolved solids, product conductivity and total
dissoived solids, dilute flow rate, brine make-up, pressures, and voits/amps).

® ¢ o

t2.01.99 Seatt € Wetihtys <48k
Signature and Oate

Name and Certificate Number (please type or print}

Page 1



. B T LR e ARernsioSubsitiig OFF Farm 625865 912
anu ior Lonsecutive Public Water Systems that Treat Their Water l
System PWS identification Numbar: 5280223

iteatment Plant Nama: Placid Lakes UL1lities
il.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH/YEAR OF Moo

(1259
 Vype of Residual Disinfectant Maintained in Distribution System Served by.Plant: O fres chlorine: O combined chioring (chloramins);
0 chioring dipxids .
) - G | , AN, . X Hal HEDCHE
Day.of | - Hours ™ :,."Q-uln'ﬂtv of Finished “ ¥ " Disinfectant .{ Number of lnatances Al Emerger
_the " 'Plantin | Water Produced by Plant| Goncentration af. . " :Whera Residusi 3| 7 Plsinfacant. Y or Abno::
Marth | Operation|* "~ (gaions) Entry to Olstributi -« Dlsintagant. i} Concantrarion :Operac:
O : Systam “‘"ﬂ!i-l ; Taken naitic
‘_ 1: i ”,% - Lo
J © 2 aba 1.0
2 223 200 - 1.2
3 1.3 000 0%
2 1t Sens bz
B TS 1.2
$ o0 fo2
J 22 4m00 1.0
s AISO00 10
s 221 000 L.z
9 _2Siooe 1.4
1 2} SC00 1. )
e 8% 800 W -
13 20 3088 1.2 N
14 27{oc0 Ll 1.0
18 a0 "~ 10 o q
18 2¥ses O o8
Ly A[ & poo 1.0 0.9
18 2500 1.4 1.1
19 i3 &eoe Lol {.0
— 2737588 123 Lo
21 250608 1.9 1. O
i2 3 2%s0q 5.% 5
a3 1§ goe s [.6
24 £2oe0 | L
28 22200~ 1Y 1%
= 33 %008 = 1.3
= 136000 L3 1
= 60 294 /2
28 2287000 ] ey
30 2506 ; Lo
Nn ‘
Total | XXXXXX 223 Ro0a KXXXXRXXKHXXXK, | XRXRX KRR 7_, XXXXXXXXXXX[ XXXXXX
Avg, | XXXXXX 25 2 OO0 XEXXXXXXXXXXXX | XAXKRXRKIKK KEARKXXXKXXRRK | XKXXKXXXKKK] AXRXX X
Max, | XXXXXX 12950 J XXXXXXXXXKXXH | XXXKXKIRKR AXXXXXXXXXKRXX | XXXXXKXXXAX] XXXX XK
© if atany tma the resiqusl disinreciant concenuauon et the aniry 13 the GiStIoU.

UCn system orops Leiow the equivaiens af o IIGIL o7
frae avaiighly chlorine, immaedistely incresse e chlorine dose unvi the residusi disinfectant concentration is at least equivalent to 0.2
mosl. of free availsbiy chiorine end notify the Department or the appropriste ACPHU by wire or teiephons within 24 hours pursuant 1o
Ruis 62-558,35073), £AC .

i 8t 2y ime the resicusi disinfeciant concontrat
ehiarine, imrmedigtaly incrasse the chioring dose a

na/or flush appropriste portions of tha distribution system until the residusi disinfec:
conceniration is gt teagy sgrsivaient to 0.2 my/L of free svailabie

chiorine and notity the Dapartment or the appropriate ACPHU by wire
telaphone within 24 hours pursurnt 10 Rule 62-555.350(3), F.A.C.

Page 2




Vg Department of AatnacerSubstiture OFP Form 62.555.9100)
- 4R

Environmental Protection

Monthly Operation Report for Public Water Systems that Use Ground Water

and for Consecutive Public Water Systems that Treat Their Water

* INSTRUCTIONS: Ses Page 5.

I

.

V.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION
Water System information |

i ) 0223
®System Name: Placid Lakes Utilities PWS Identification No.: 528
e System Owner 941-465-0345 or 8763
Name; Lake Placid Holding Company Telephone No.:
- Address: 2000Jefferson Ave. . 43857
City: Lake Placid, State: Zip Code:

®System Type: Of cornmunity; O non-transient non-community; 0 nor-community; O consecutive , . 339
®No. of Sarvice Connections at End of Reporting Month: { Yo7 ; ®Tatel Population Served at End .ui Reporting Monthy 2 3F.F

x |,
Water Treatment Plant Information 0T
® Ireatment Plant 941-464f-8763 or 2427
Nams: Placid Lakes Utilities Telephone No.: ‘
Address: o SR Washington Blvd. NW 33852
City: Lake Placi(qi State: Th Zip Code:
®Permitted Maximum Oay Capacity of Plant: . 440 gpd: ®Plant Category and Class per Rule 62-699.310(3), F.A.C.:
®FPlant Operators: See Page 3.
SUMMARY QF DAILY WATER TREATMENT DATA FOR THE MONTE:YEAR OF ot 1994 * Sea Page *.

SUMMARY DF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

L, the undersigned feadichiet operator of the water treatment plant listed In Part | of this form, certify that, to the best of my knowiedge ana
belief, the information provided in this report is true and accurata.

Also, ! cartify that the follawing additional operations tecards apphicable to this plant were prepared each day a certified operatar staffe:i °['
visited tha plant during the reporting month indicated an this report and that thess records wilt be maintained ‘avaifable for reviaw at the plan
site for not lass than five years: :
®  iecords of amounts of chemicals used and chemical feed rates;
[ ]

Process perfarmance racords for coaguiationifloccutation le.g., sourca water temperature, pH, turbidity, color, and alkalinity and process
#Hfluant pH and alkalinity in addition to chemical feed rates);
*

process performance records far sedimentation {e.g., procass effluent twurbidity and sivdge volume produced);
| ]

Process performance records far filteation {e.g, process effluent turbidity and color, number of filters in service,_ liltralinn‘ratest.. uai:j filtes
fun volumes, head losses, length af fiter tuns, frequency of backwash, amount of backwash water used, duration of hackwask, an
backwash rates); '

Pracess performance records for fime-soda ash softening (.g., source water and process eifiuent hardness in addition to records for
coagulationiflocculation, sedimentation, and filtration);

process performance records for ion exchange saftening {a.g., feed and bypass flows, blend rate, and sait and brine used);
L

process parformance recards for reverse osmosis (e.g., feed, product, and irine flows; feed pressure, temperature, pH, conductivity, and
turbidity; product pH and conductivity; and brine pH and conductivityl; and

process parfarmance records for electrodialysis (e.g., polarity, feed temperature and total dissolved sofids, product conductivity and total
dissolved solids, dilute flow rate, brine make-up, prassures, and voitsfamps).

{{~1.9 SeedlTC Hidehing < Y67
Signatwure and Date Name and Cenificate Number (please type or print)

Paga 1



- - AgrnsiaSubnte OFF Form 62.585.512.0
and for Consecutive Public Wa

Syztem PWS identification Number:
Treaument Plant Nama:

- perusae ISl WaG UIUUAO yyaler |

ter Systems that Treat Their Water
5280223

Placid lakes UEIISTiEE

Il SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF o T 1979

®Type of Residual Disinfectant Maintained in Distribution System Sarved by Plant: O fres chiorine; O combined chiorin {chioramine);
O chlarine disxide

; & R Z S e *&gﬁ%wﬁaﬁw :
Day.of | “Houre | ;" Quantity of Finished * | - Disinfectant: Lowest, .| Number of instances | L
“the | ‘Plantin | Water Praduced by Plant| Concentravion at| sicial. | " -Where Residuat -
Month [Operstion|{ * * *  (galions) Enuy to Oisuibution | . Dlsinfectane | . Dlsidfectamt. .
System (mg/L)*:
) o)
2 . ;
= 5
s 1.2
Y Lo
-] 1. A:
v [
8 L
J {.o
10 ».%
1
E 2%,
13 (&) X
14 '[. k
L 20000 o1 )
U [ H3000 L4
17 n.5
18 LG o0 1.3
= _AS3000 L3
= 245009 LY
A 300 1.6
22 LS ¥ oon 2.2
2 AOO 1. v
2y 363000 1.9
35 197080 3
= R29.000 _ o0
= g fe ) Lo
2e 000 1.0 L0
28 b3 1.O
30 3 86e00 i) [.o
n | 3910060 {2 .o ———
Total | XXXXXX 7. 543000 XXXXXXRXXXXXK | XXXKXXXRXXXX 2 KXXXKXKRXKX] XXXXX X
Avg. | XXXXXX _23G0a> XXXXXXXXXXKXX [ XXXXXXXKXX | XKXXXXXXXXXKLX [ XXXXXXKXXKXK | XXXX %X
Mex. | KXXXXX T ow ey RIOOEARRXAXARXRX | XXXXXXKRKHK | XKKXXXKKHXKIXKKK [ XXKXXXXAXRK | XXXX XX
" i at any ume the resiGual GisINTECTENT CONCEN BTN BT e ety (0 the distribution System Orops bsfow the equivalent of 0.2 mg/L. o
fras availabie chiorine, immediately incresse the chicrine dose until the residusl disinfectant concentration is at jeast equivsient to 0.2
mg/sL of free availatie chiorin

Aule 62.555.35013), F.A.C.

f at any time the residusi disintectan
ehiorine, immedistely incrasse the ch

cOncantralion iy at lewst acrsivaient to 0.2 mg/L of free available

telephons within 24 hours pursugnt to Auie 62-555,35013),

Page 2

@ and notify the Depariment or the sppropriste ACPHU by wire or tefephone within 24 hours pursuan: to

¢t concentration in the distibution system drops beiow the equivelent of 0._2 mg/l o_f rrud, f\fa:a'::‘-
lorine dose and/or lush appropriste portions of tha distribution system until tha residual disinfec:

chiorine nnd notify the Depsrument or the appropriste ACPHU by wi/e
FA.C '




_— {ﬂ Department of Allanata/Subtotuts OEP Form §2.555.91011)
{ Environmental Protection

Monthly Operation Report for Public Water 3ystems that Use Qruund Wate
N . and for Consecutive Public Water Systems that Treat Their Water
INSTRUCTIONS: Ses Pags 5.

. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

Water Svstem Information :
®System Name: Placid Lakes Utilities 5280223

PWS Identification No.:
- ®$ystem Owner . 941-465-0345 or 876>
Name: Lake Placid Holding Company Telephone No.:
- Address: 2000Jetterson Ave. e 428t
_ City: Lake Placid, . .y State:” Zip Code:

®System Typs: O community; O noa-transient nun-cndmwnity: a ron-community; O consecutive ] o
®No. of Sarvica Connections at End of Reparting Month: ; ®Total Population Served at End of Reporting Manth: _L3__~3_"__
- Water Trastment Plant information X 47 :
® Treament Piant

Nama: Placid Lakes Utilities Talephane Na.:
_ Address: 458 <SR Washington Bivd. MW

—ff—————33854———

City: take Placid State: _— _ Zip Code:

®Permitted Maximum Oay Capacity of Plant: _.440 9pd; ®Plant Catagory and Class per Ruls 62:699.310(3), F.A.C.:
*Plam Operatars: Sea Page 3.

941-464-8763 or 2427

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTI/YEAR OF 3‘gﬁ+. A B : Sea Page !

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYDRIN, AND/GR IRON AND MANGANESE SEQUESTRANT: Ses Page 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

!. the undersigned leadichiaf operator of the water treatment plant listed in Parc | of this form, certify that, to the best of my knowiedge ang
belief, the information provided in this report is true and accurate.

fl.

V.

Also, ! cartify that the follawing additional operations records applicable to this piant were prepared sach de_w a certified op_aramr staffed o
- visitad the plant during the reporting month indicated on this repors and that these recards will be maintained available for review at the plant
site for nat lass than five years: :
® records of amounts of chesmicals used and chemical fesd ratas:
- L

Drocess performance records for coaguiationiflocculation (8., soutce water temperature, pH, turbidity, color, and alkalinity and process
effiuent pH and alkalinity in addition to chemical faed rates);
®

process performanca records for sedimentation (a.g., process effluent turbidity and siudga volume produced); ) o

= ®  process performance records for filtratien {a.g., process effiuant tusbidity and color, number of filters in service, filtration: rates, vait filter
fun volumas, head losses, tenqth of filter runs, frequency of backwash, amount of backwash water used, duration of backwask, and
backwash rates); )

Process performance records for lime-soda ash softening (e.g., sourca water and process effluemt hardness in addition to records for
coaguiationifloccutation, sedimentation, and filiration);

process performance records for ion exchange softening (e.g., feed and bypass flows, blend rate, and sait and brine used);
LY

process perfarmance records for reverse osmosis (9.9, feed, product, and Lrine flows; feed pressure, temperature, pH, conductivity, and
= turbidity; product pH and conductivity; and brine pH and coaductivityl; and

process perfarmance records for electradialysis {e.g., polarity, feed temperature ami tatal dissolved solids, product conductivity and totai
dissalved solids, dilute flow rate, brino make-up, pressures. and voitslamps}.

5 &‘4% V2200 P i Seotl G I Sehing 4862
ignature and Jate

Name and Certificate Number {please type or print)

Page 1



e pmmmeman wwepusy Ul FUDNC Waler Systems that Use Ground Water

and for Consecutive Public Water Systems that Treat Their Water
System PWS Identification Number:

Treatmant Plant Hamm:

5280223

ArsrnsiaBubstiuie OEF Fom §7-365.317.0

Placid Lakes

utllities

.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF

S, b A%

®Typa of Residual Disinfectant Maintained in Qistribution System Served by.Plant: O fren chloring; O combined chloring {chisraminel;

Q chloring dioxide
Ay.af | - Hours "]  Quantity of Finishad .| Numter of instances | Loy
'] ‘Plantin | Water Produced by Plam Pt iiul ]

Month Operation|{ * = (galions) Qperaz:
3 _ Conaitiz
y Q000
< 286000 & s.¢
J 1Lz 2600 1.0 o. 2
. 22300> L b l o
L Ao L3 .o 2 $.0
J 25 Yo 18 1o
! 273000 L N
8 ) 7 gOQD " O o ‘q
L J 13009 O.C o
1y AT l.o 0.9
i 2 SO0 5.C 0.0
12 A s I L
i3 AdSes Lo 2.9
IS Sen 0. X 2.7
)5 g, |0 pen - &K
16 257000 8-% YA
37 as o 0.

18 Jeo con ) o, &
19 o So00 P o
= A 3008 _0.9 oF
Yyooa L1 {0
2 [9 T 000 A7 0.0
23 oon L 1.0
24 12 eoo 0.8 YA
25 3S3058 s~ 10
= 215000 L3 Lo
147060 XS A
s 3G va .o
10 23000 a3 13
;‘: D506 Lo 25
Mﬁ e
Total | XXXXXX| - S2 3050 AXXXXXXXXXXXN [ HKEXHXXKIHXK 2 KAXXXLAKAKK] XXXXXX
Avg. | XXXXXXY . 3500 XXXXXXXXXXXRK f XAXXAXAKXX | AXXXKXXXXKHAKLK | XXXXXXKXXXX | XXHX XX
Max. | XXXXXX 13300 XXXAXXXXXXKKX § RERXKXXHAKK [ XXXXRXXKXKKXKX [XXXXXXKXKXK] XXXX KX

©  STany Ume the resiausl GisinTeciamn: concentraton af e enwry 1o the GistIBUUON System Orogs below the equivalent of 0.2 mg/L o’

free availsbla chiorine, immediately increass the chiorine doss w y

mg/L of Iree aveilavie chiorine snd notify the Department or the

Ruis 62-555.35013), F.A.C.

i ar any ?'mc the residusi! aisinfectsnt cencentration in the diseribution syzlem draps beiow the equivelent aof 0.2 mo/L of free svaiiot.
chlorine, immediataly incresss the chiorine dose and/or flush

8pproprisie porrions of the distribution system until the residuwi disinrec!

concentration is at least equsvaiant to 0.2

mg/l. of frae sveliabia chiorine nn.
Isleshane within 24 hours pursusnt 10 Ruie 62-555.35013), F.A.C, '

ti} the residusi disinfectant concentrarion is at least equivaient 10 0.2

appropriete ACPHU by wire or talephene withirt 24 hoyrs pursusnt G

d aatify the Department or the appropriste ACPHU by wit

Page 2



m Department Of AdtgrnatarSubstitute OEP Form 62-583.51013)

Environmental Protection

Monthly Operation Report for Public Water Systems that Use Ground Water

I

.

V.

and for Consecutive Public Water Systems that Treat Their Water

* INSTRUCTIONS: Ses Pags 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

Water System Information .
®System Nama: lacid Lakes Utilities

PWS identification No. 5280223
o System Qwner - 763
: : 41-465-0345 or 8
Nama: Lake Placid Holding Company Telephone Nc:.:9
~ Addrass; 2000Jefferson Ave. = T
City: Lake Placid, .. State:” Zip Code:

®System Typs: O community; O non-transient non-community; O non-community; CJ cansecutiva

®Na. af Service Connections at End of Reporting Month: ; ®Total Population Served at End oi Reporting Month: D35
Water Treatmant Plant Informatien /V/ 7

OT[agtmgnt Plant - -464f-8763 or 2427
Nama: Placid Lakes Utilities Teleghane No.: 941-464
Addrass: M Washington Blvd. NA i - 33852
City: Lake Placid State: _ _  Zip Cade:

®Permitied Maximum Day C Capacnv of Plant: _. 440 gpd:  ®Plant Category and Class per Ruls 62-699.310(3), F.A.C..

®Flant Operators: Ses Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MUNTP 'YEAR OF Ac.? 3t 1999 . See Page T

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF PDLYMEH CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYDRIN, ANDOR IRON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

L the undersigned teadichief operator of the water treatment plant listed in Part { of this form, certify that, to the best of my knowledge anc
belief, the information provided in this report is true and accurate.

‘Alsg, i certify that the following additional aperations secords applicabla 10 this plant were prepared each day a certified operator staffed ar

visited the plant during the reporting month indicated on this report and that these recards will be maintained available for review at the piant
site for not less than five years; :

tecards of amounts of chemicais used and chemical faed rates;
®

pracass performance recards for coagulation/flocculation (e.g., source water temperature, pH, turbidity, colar, and aikalinity snd process
effiuent pH and alkalinity in addition to chemical feed ratesy;

® process performance secords for sedimentation (e.g., process effiuent turbidity and siudge volume praducedl: _

®  process performance records for filtration (e.g., process effluent turbidity and color, number of filters in sarvice, filtration rates, wuit filtec
fun volumes, hesd losses, length of filter runs, frequency of backwash. amount of backwash water used, duration of backwast, and
backwash rates):

process performanca records for fime-soda ash softening fe.g., source water and process effluent hardness in addition to records for
coaguiationifloceutation, sedimentation, and filization);

process performance records for ion exchange sofiening le.g., feed and bypass flows. blend rate, and sait and brine used);

®

process perfarmance recards far reverse osmosis {e.g., Tesd, product, and trine flows: feed pressure, temperature, nfl, conductivity, and
turbidity; product pH and conductivity; and brine pH and conductivity); and

®  process performance records for electrodialysis (a.g., polarity, feed temperature and total dissolved solids, product conductivity and total
dissolved solids, dilute flow rate, brine make-up, pressures, and volisfamps).
L1757 &q-q—-H"G [t b bt s cygey
Signatura and Data

Name and Cartificata Number (please type or print)

Paga )



and for Consecutive Public W
Syztmn PWS ldentification Numbar:

Treatmant Plaat Namas

See s oweeew swwaws wyLAGMIS Wil USE LIOUND water

ater Systems that Treat Their Water
5280222

' ANoranawSubstnwne OFP Form 61-585.912.2

Placid Lakes UEIlities

IIl. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH/YEAR OF ﬁ“_y.g st (999

*Type of Residual Disinfactant Maintained in Distribution S
Q chieting dioxide

ystem Served bi,-Plam: O fres chiorine; O combined chicrine {chioraminel;

% E4 R ‘ - “Lowest flesic A e Repore
Day. 1 - Quani  Fini “1 ' Disinfset _| Number of instances l‘ow‘ﬂ”‘!dul  Emerger
' ti‘:no"‘" “Plant in _\i\i'?t::?:::vd::e‘:z:hl:;m Cancemrm at. - Whaea Residual | 7 Diginfactant °3Ab:‘ >
Momths [Operation] * ' (gationsy Entry to Distribution : c::u::
- System (mgsL)* .| Cq
1 foS-
2 < ] .o
S 21.5ec0 L2
s o0 Lo 8T =
] 44 600 Lol 2 LQ
s Al Lotz
7 _'J—%% Je
3 712260 /.5
9 [o2) W
10 560 2
N 1eyapo (o T ol
2 16 8000 2. C
13 HAO Lo
14 156000 [ 2
is 2L 600 LY
16 ke ) [
17 ] 7000 4, 2
- 18 27 L O0O L2,
;: T Y Lo
elzole] Lo
21 Jj%, o 22
22 Yoo0 LE
23 LY 60D D.e
24 7 =) oo T &4
28 | 2900y L
i: 14 /00C o &
3 2.G
8 ) A5
29 SOYoD A
a0 OO0 0.5
n YL ET e
Total | XXXXXX| &= INILe0 XXXXXXAXRXXXXX [ XXHXKXXKKX N e N KA xxiii:
Avg, | XXXXXX 2STe0o XXXXXXXXXXXKX | XXXXXKXAXKX | XAXXKXXKXXXXXKK | XXXXXXXXXXX | XX %
Max. | XXX%XXX ..P? YSDo0 AXXXXKXRXRAXAXXK FXXXXXXKKIO] KEARERKRKKRXKKK |XARRRXKARRXK ] XXX
¢ if atany ume the remious

free availsble chiorine,
mg/L of free available chiorine any noufy the Department or the

, Rule 62.555.350(3), F.A.C.

Page 2

I Gi3intecIgnt CONCANIIAION at (e enrY (O the DISTHOULON Sy3tem Grops oslow the eguivaient of F A
immudiataly incrense the chioring dose until the residus! disinfactant cONCENITation is at least equiva b

appropriste ACPHU by wire or telephone within 24 hours pursusnt 1c

¥ at any dme she residuai disinfectant concentration in the distribution
chiotine, immedistety incresse the chionne dose and/or flus,
Concaniration iz st feast egwivalent 18 0.2 mg/t of free ava

.4 mg/L g’

Syatemn drops beiow the equivalent of 0.2 mg/L of lree ',"fufw_'
h approprista partions of the diswibution system until the residuai disinfec:
iladle chiorine nn,

d notify the Departrment or the appropriate ACFHU by wire
tslephone within 24 hours pursuant to Rule 62-555.35013), F.A.C. :




" Departm ent of Altasnsta/Subsututa OEPF Form 62-555.910(3)
FTay

Environmental Protection

Monthly Operation Repart far Public Water Systems that Use Ground Wate

and for Consecutive Public Water Systems that Treat Their Water

* INSTRUCTIONS: See Page 5.

1.

.

.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

Water System Informaticn o
@ System Name: Placid lakes Utilities

23
PWS Identification No 2002 ]
® System Qwner 941-465-0345 or 8763
Nama: Lake Placid Holding Company Telephone No.:
- Address: 2000Jefferson Ave. er. 22857
City: Lake Placid, L. State: Zip Cade:

®System Typs: O commugity; O non-iransient nnn-carhmunitv: 0 aon-community; O consecutive _ 228
¢ No. of Servica Connections at End of Reporting Month: [ OT%ul Population Served at End of Reporting Manth:
/. .
Water Treatmant Plant information o
® Treatmant Plant
Name: Placid lakes Utilities Telephone No.:
Address: 458 <@ Washington Bivd. NW

. 32852

City: Lake Placid State: _  Zip Code:
®Permitted Maximum Day Capacity of Plant: 440 gpd; ®Plant Category and Class per Rule £2-693.310(3), F.AC.:
®Plant Operators: Sea Page 3. '

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH:YEAR OF NK (;l-?[ 739 - See Page .

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLORGHYDRIN, AND/QR IRON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT QPERATOR

L thﬁ undersigned lead/chief operator of the water reatment plant listed in Part | of this form, certily that, ta the best of my knowledge anc
belief, the information provided in this report is trus and accurate,

941-46§-8763 or 2427

Also, | cartify that the following additional operations records applicable to this plant were grepared each day a certified opesator staffed o

visited tha plaat during the reparting month indicated on this report and that these recards will be maintained availabte far review at the plant
sita for not less than five years: :

tecords of amounts of chemicals used and chemical feed rates:
®

process performance records for coagulation/flocculation {e.g., source water temperature, pH, turbidity, color, and alkalinity ang process
effluant pH and alkalinity in addition to chemical feed rates);

®  process performance records for sedimentation {e.g., process effluent turbidity and siudge volume produced);

)

process performance records for filtration {e.g.. process effluent turbidity and colar, number of filters in service, filtration rates, vait filter
run volumes, head losses, |

ength of filter runs, frequency of backwash, amount of backwash water used, duration of backwask, and
backwash rates); '

process performance records for fime-soda ash softening fe.y., source water and process effluent hardness in addition to records for
coaguiationifloccuiation, sedimentation, and filtration); '

peocess performance racords for ion exchange softaning {a.g., feed and bypass flows, blend rate, and salt and brine used);
°

process performance records for raverse osmosis (e.q., feed. product, and Grine flows; faed pressure, lemperature, £, conductivity, and
turbidity; product pH and conductivity: and brine pH and conductivityl; and

. ) _ . . :
pracess perfoermance records for electrodialysis (e.g., polarity, feed temperature and tatal dissaived solids, product conductivity and tota
dissalved solids, dilute flow rate, brine make-up, pressures, and voltsfamps).

Lk

AR _QGEAT " 5. 599 Secth- G thdebiine  <a%y
Signature and Date

Name and Ceruficate Number (please type ar print}

Page 1




. . C meew rwheswe wpeswila WIGL WaB UWIQUNG WAaler
and for Consecutive Public Water Systems that Treat Their Water
Syztem PWS identification Numbar: 5280223

Treatmeat Plant Nama: Placid Lakes Utllitlies _

AnstnseSubstie DEP Fow 418559100

Il. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF T cby 12724

*Type of Residual Disinfectant Maintained in Distribution System Served by.Flant O fres chlorine; O combined chloring (chioraminel;
O chiorine dipxide

TR A LSRRGS Reccr:s
Day of | Hours ]~ Quas  Finished | Numbar of instances . Emerger
' ti‘:c P:'::i.n W:::md::aﬁn:v ;I‘:ﬁl Concentration at. - ' :Where Residual . =-| or Abnzr:
Month {Operationf  * ~  {gailans)- . Olstnfectant i . o[
U £ angitic
! dRACOO
2 1l 3poo
3 FER YY)
& 7 &2 o>
: 35200
5 |6 2000
U Lol o220
J 17099
9 Sc;gow
11°) /
LU 36 300
12 2R a0
13 [6G o020
14 A Kyocd
i6 2 ég oo
i8 / §m
17 oo
R
13 —Z4Y4oo
= 3000
_DOHC
& 29 yo08
23 3 ¥8020
24 2
= ayyomo
6 327600 .
e _290r L&
|_28 244000 /.0
29 a ‘2006 }/ G:
30 222000 L
3 oo : : i
Total | XXXXXX| 9 {27 & XXXAXKXXXXKKX | KEAXXXRXXK 2 KXXXXXAXKRX | KXXK XX
Avg. | XXXXXX| . a¢ Yooo XXXXXAXXXXKXX | XXXXKXKHIKK | AXAXKXKXKKKKIK [ XXX XXX XAXXN | XXXXK X
Max. (XXXXXX{ .2~ pc e XXXXXXXXXKXAXX | XXXXXKXKXAXK EXXXXKXRXAXXKXXKXK JXXKXKEKXAKX | XHAXXXX
" Ul atany Gma the resicua; GIRINTECIENT CONCen Taton 8T he 4nTY [0 the QistiAuuon Systarm arops osiow the equiviient of U.2 mig/L of
frae availabls chiorine, immedia

tely incraase the chiorine dose untl the rasidual disinfactant concentration i.g_ at‘ feast squivalenrt to o.ti
Mo/ of free availabis chiorine and rotily the Dapartment or the approprists ACPHU by wire or tafephone within 14 hours pursusnt
. Rule 62-555.350(3), F.A.C. -

i a1 any time the resicusi disinfectant concentration in the distribution System crops below the equivaient of 0.2 my/L of fres availob.

chiorine, immediately increase the chiorine dose and/or flush sppropriste partions of the distributian system until the nst‘du;; :r'::t f, E
concaniration iz at lesst equivaient to 0.2 myg/L of free availabls chiorine nng noufy the Deparimant or the appropriate ACP
telephone within 24 hours pursusnt 10 Rule 62-555.35013), F.A.C. '

Page 2



i

f Department Of Altarnata/Substinng OEP Form 62-555.210(3)
L____“ﬁ ; Environmental Protection

Monthly Operation Report for Public Water Systems that Use Ground Water

iI.

.

and for Consecutive Public Water Systems that Treat Their Water

~ INSTRUCTIONS: Ses Page 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION
Water System Information ‘

@ System Name: Placid Lakes Utilities PWS Identification No.: 5280223

®System Qwner ) ) 941-465-0345 or 8763
Name: Lake Placid Holding Company Telephone No.:
Address: 2000Jefferson Ave. . 23852
City: Lake Placid, i State: Zip Code:

®System Typs: O community; O non-transient non-community; O non-community; Q consecutive

®Na. of Service Connections at End of Reporting Manth: t;i‘ ; ®Totel Population Served at Eng of Reporting Month: 22:)_}_

Water Treatment Plant Information ) [ 1 -

® Treatment Plant 941-464-8763 or 2427
Name: Placid Lakes Utilities Talephgng No.:
Address: &ba W Washington Blvd. NW~ = 23852
City: Lake Placid State: __* _ Zip Code:

®Permitted Maximum Day Capacity of Plant: _. 440 ppd; ®Plant Category and Class per Rule 62-699.310(3), F.A.C.:

®Plant Operators: See Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTI:YEAR OF Jore 1999 : Sea Page _.

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POI:YMEREUNTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYORIN, AND/OR IRON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEADICHIEF WATER TREATMENT PLANT OPERATOR

_!. the undersigned lead/chief operator of the water treattment plant listed in Part | of this form, certify that, to the best of my knowledge anc
beliet, tha infarmation provided in this report is true and accurate.

Also, | certify that the following additional operations racards applicable to this plant were prepared each day a certified operator staffed or

'?siled the plant during the reporting month indicated on this report and that these recards will be maintained ‘available for review at the plant
sita for not lass than five years: :

§  1ecords of amounts of chemicals used and chemical feed rates;

§  process performance records for coagulation/flocculation (e.g., source water temparature, pH, turbidity, color, and alkalinity and process
affiuent pH and alkalinity in addition 1o chemical feed rates);

§  process performance records for sedimentation (8.g.. process effuent turbidity and studge volume produced);

®  pracess parformance records for filtzation (e.g., process effluent turbidity and colar, number of filters in service, filtration rates, vait fites
Tun volumes, head losses, length of filter runs, frequency of backwash, amount of backwash water used, duration of backwast, and
backwash rates): '

S process perfarmanca records for lime-sada ash softening (e.g., source water and process effluent hardness in addition to records for
coagulationffioccuiation, sedimentation, and filtrationk;

% protess performance records for ion exchange softening (e.g., feed and bypass flows, blend rate, and salt and brine used!;

® procass perfarmance records for reverse osmosis (e.g., feed. product, and Lrine flows: feed pressure, temperature, pH, conductivity, and
turbidity; product pH and canductivity; and brine pH and conductivity); and

°

process performance records for electrodialysis (e.g.. palarity, feed temperature and total dissoived solids, product conductivity and total
dissoived solids, dilute flow rate, bring make-up, prassures, and voltsfamps);

ot f YA Sestt ¢ Al us <UL
ignatdre and Date

Name and Certificate Number (please type or print}

Page 1



feme — g mm—eew s wat GIUMNE YWALBT I AlsrrateSubstnne OFP Forn €1.585.912.2

nd for Consecutive Public Water S-ystems that Treat Their Water
Sy.am PWS ldemification Numbar: 5280223

Treatment Plant Name: Placid Lakes UJtilities .

I SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF __Toae J9PF

®Type of Residual Disinfectant Maintained in Distribution System Served hy.ﬂam: a fres chlorine; O combined chigrina (chisraminal;

O chlorine dicxide
 Hours | : Quantity of Finished - [ Number of instances | Lo
the '} ‘Plantin W?:::‘;ﬁr:vd:;znl::hﬂim " Where Residuat Y or Abnar:
Month |Qperation{  ~  (gaiions} : Operar:
B L anaitc
Y 07 8en
2 Ove
3 { Foo
2 A25Cos
8 2 S0
> NLccs leoe Lo
U 22208 {. {0
s 22 X ooa 0 % O
S {2300 6. ol
L oo .3 | oq
n L 0.5 b.‘
12 V3L 68 W4 S
L) 21000 5.5 PR
22 ALY By 0-C
16 200 B, o.C
15 00O 2l
L) 232600 a.? _o-C
e _lqBes 6l Xy
19 ICYEES Jars i
29 GACR LY L2
= L266es 2.0 L5
32 r I .9 )
2 1908 (S 7. 2
28 e XY 5.c
ES A% {306 a.C 0.5
as 100 Coo 0.5 o, C
2 aca 1§ (.S
L {SB0% 2.6 19 G
a8 }8To8a .Y a8
=0 SO0 N 1.6
31
&W
Total { XXXXXX & RAXRXXRXXXXXXXX | XXX KX KKK X X RAXXKXXKXXXLX] XXXXX X
Avg, | XXXXXX 2—"2‘?—*3;;‘ loow XXXXXXXXXXKXK | KKERKKRKKR xxxxxx%&ﬁcxxxx AXXKKXKKKKK | XX KX KX
Max. T XXXXXX| . 360 Goa XXXXXXXXXXXXX | XXXXXXIOKK | KXXXKXKKKHXAK [ XAXXXXXX XXX ] XXKXXX
" il atany ume the rexiaust GianrTeciant SORCENTTETON 8T INE entry (o ihe distnoulion System Crops Seiaw 1he equiveient of 0.2 mg/L o:
fras availsbie chiorine,

immediately incraase the chiorine dose untl the residual disinfecrant concentration c‘s_at' {sag? equivelent to :J Z
Mo/L of frae available chicrine end notily the Deparimant or the sppropriste ACPHU by wire or tafephane within 24 hours pursuant 1o
Rule 62.555.35013), F.A.C.

¥ ac any time ihe revidust disinfectant concentration in the distribution syztem drops below the equivalent of 0.2 mgst of free avaiiss.

ehlorine, immediately incresse the chiorine dose and/or flush apgropriste partions of the diswibution systam until "f’ rasidusi 'j::in :"::r t
concentiration is at least equivalent 1o 0.2 mg/L of free avaiisble chiorine nnd notify the Department or the sppropriste ACPHU by
telephone within 24 hours pursuant to Rule 62-555.350(3), F.A.C. '

Page 2




” Department of AgrnatarSubssitute OEP Form 62-555.310(3)
{n

fremd "1 Environmental Protection

Monthly Operation Report far Public Water Systems that Use Ground Water

and for Gonsecutive Public Water Systems that Treat Their Water

- INSTRUCTIONS: See Page 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATICN

Water System Information e 5280223

@ 3ystam Name; Placid Lakes Utilities PWS Identification No.:

*8ystem Owner . 941-465-0345 or 8763
Name: Lake Placid Holding Company Telephone No.:
Address: 2000Jefferson Ave. — 218t
City: Lake Placid, .. State:” Zip Code:

®System Type: W carwmunity; © non-transient Ron-community; @ non-community; 2 consacutive

®No. of Sarvics Cannections at End of Reporting Month: /899 OvTo}aI _;opulatinn Served at End of Reporting Month: _é__.f»i&____

Water T;eatmant Plant Information
® Treatmant Plant
N -

' -46lf-8763 or 2427
ama: Placid Lakes Utilities Telephone No.: 941-464-87
Address: 4b0 <aEr Washington Blvd. MW e 33852
City: Lake Placid State: ~ Zip Code:
® Permitted Maximum Day Capacity of Plant; .440 gpd; ®Plant Category and Class per Rula 62-689.310(3), F.AC.
®Plant Qperators: See Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTE:YEAR OF Ay g g L7997 : See Page O,

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYDRIN, AND/OR (RON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEADICHIEF WATER TREATMENT PLANT OPERATOR

f_. the undersigned lead)chief operator of the water treatment plant listed in Part 1 of this form, certify that, to the best of my knawledge anc
belief, the information provided in this repart is true and aceurats.

Also, | cortify that the following additional operations records applicable 1o this plant were prepared each day a certified operator staffed or
visited 1

! he plant during 1he reporting month indicated on this report and that these records will be maintained available for review at the plant
si1o for not less than five years: ‘

fecords of amounts of chemicals used and chemical feed rates;
L)

process performanca records for coagulationiflocculation (.., source water temperature, pH, turbidity, color, and alkatinity and process
eifivent pH and alkalinity in additien to chemical feed rates);

process performance records for sedimentation (8.9.. process effluent turbidity and sludge volume produced);

procass pesformance records for filtration (e.g., pracess effiuant turbidity and color, number of filters in service, filtration rates, vait fiter
fun volumas, head losse

s, length of filter runs, frequency of backwash, amount of backwash water used, duration of backwask, and
backwash rates); '

process performance records for fime-soda ash softening fe.g., sourcs water and process effiuent hardness in addition to records for
toagulation/flocculation, sedimentation, and filtrationk;

Beocess performance records for ion exchange softening (e.g., feed and bypass flaws, blend rate, and salt and brine used) .

®  process parfarmance racords for reverse osmosis {e.g., feed, product, and irine flows; feed pressure, temperature, pH, conductivity, and
turbidity; product gH and cenductivity; ang bring pH and conductivity); and

pracess performance records for electradialysis (e.g., polarity, feed temperature and tatal dissolved soiids, product conductivity and total
dissolved sofids, dilute flow rate, bring make-up, pressures, and valts/amps.

ik

SecttC lhhetds CgLy
Signature and Date

Namg and Certificate Number (please type or print}

Page 1




- . coe- sewpwa s sws 6 wuNG VNALET SYSIEMS TRAt Use Ground Water
and for Consecutive Public Water Systems that Treat Their Water
Syziem PWS identification Number: 5280223

Treatmant Plant Nama: Placid Lakes UL1.lliTaes

ARernarwSubniius OEF Form $1.565.917.C

Il. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHI/YEAR OF M‘?‘?

®Type of Residual Disinfactant Maintained in Distribution System Served by Plant: O frey chiorine; © combined chiarina {chisraminel;
D chiorina dioxida

Day. of Houn " '?.:lQull-'iﬂty of Finished Lowest. .| Number of instances | Lowest:Residual |- gmerger
the | Plant in | Water Produced.by Plant| Concentradon at- Residual. | ' Where Residual .1 ™ Disinfectant:I'or-Abna:-
Manth |Operation} ~ - {gaitons)- Entry to Distribution | - Dis - Disinfactant. .| Concemration &
= : -Total Calltc onditic
i P e | Sampiing Pei :
L &3 0o0
2 Iie00
3 ¥ 60 A
s 2DSLlcen
8 KEETL
s 337080
! 3 Y%oc0 LS /.0
- 249300 10 0%
2 coe bS Lo
U3 AS 2800 [ 1.0
it 2GR06 LY }.O
12 320004 8.C Q5
U 1S 2000 _o. o5
= —d 12000 e 3.6
L 272560 1.9 Lo
= _4G/o00 20 s
262600 ko 2%
I = L Y
© 2,
4t “m 1. oi%-/
L /<00 g.-% A
a2 £ 3000 b2 Lo
23 — e =
i Yo $030 X, e
:5 00 he o.8
5 bt oo
T ~39¢20 b Lo
29 2 by l.o
300 ho X3
30 2E3 000 7, G o %
N s = :
T |XXXXXX| 999 900 XXXXXXXXXXXXXK | XXXRKARRRK [ [RHXXXXRXXXK| XKXXK
Avg. | XXXXXX 322 000 KEXXRAXXXXXRR FAAXXRXXXKX ] KXXRKKXXXAXXKXKK | XXXXRXRXKXXXXK | XXX KK X
Max_{XXXXXX Tﬁ XXXXXXXKXXKRK | KXKXXXEXKKK | KIKXKXKIKIKEKXK | KAXKXKXXKXK| XXX XXX
" I &t any Time ine resiouar GiRinTCIANT CoRCeniraton at 178 eANY (0 the distnbuUon system orops beiow the equivelent of 0.2 mg/L o!
free avaiiable chiorin

ne, immeviately increase the chicrine dose until the residusi disinfectant concentration is 81 least equivalent 10 0.2
mo/L of Iree avaiisbls chicrine ana notify the Uepartment or the approprista ACPHU by wirg or tefephons within 24 hours pursuant 10
Ruie 62-555.350¢3), FA.C )
It 8¢ any time the resigusi diginfectant concentretion in the digwibution system drops beiow the equivalent of 0.2 my/L of free a_ngmiao'.
chiorine, immudiately incresse the chiorine dose and/or flush appropriata portions of the distribution system unui the residual disinfec:

concentration is at lesst equivaient to 0.2 mg/L of frae availsble chiorine nnd notify tha Departmant ar the apprapriate ACPHU by wirt
talaphone within 24 hours pursuant to Aule 62-555.35013), F.A.C. :

Pags 2



," D epartm ent Of AltasnaterSubsuiute OEP Form 62-585.910(31
N
R —

Environmental Protection

Maonthly Operation Report for Public Water Systems that Use Ground Wate

L

m.

Iv.

and for Consecutive Public Water Systems that Treat Their Water

' INSTHUCTIQNS: See Page S.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION
Water System Information '

o System Hame: Placid Lakes Utilities PWS Identification No. 5280223
®System Qwner . 941-465-0345 or 876=
Nama: Lake Placid Holding Company Telephone No.:
Address: 2000Jetferson Ave. e 22RE7
City: Lake Placid, L. State: Zip Code:

®System Type: & community; Q non-transient noA-community; O non-community; @ consecutive
®No. of Service Connections at End of Reporting Month: )2 ; ®Total Population Served at End of Reporting Month: _2.363

Water Treatment Plant Information X2

® Treatment Plant . : 941-465-8763 or 2427
Nama: Placid Lakes Utilities Talephone No.:
Addrass: 302_Washington BIvd. W —FE 33852~
City: Lake Placid State: _—  Zip Code:

o Permitted Maximum Oay Capacity of Plan; 440 gpd; ePiant Category and Class per Rule 62.699.310(3), F.A.C.:

®Plant Operators: Ses Page 3.

SUMMARY QF DAILY WATER TREATMENT DATA FOR THE MONTE:YEAR OF April lgg1 : See Page .

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAININC
EPICHLORGHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEADICHIEF WATER TREATMENT PLANT OPERATOR

[. the undersigned leadichief aperator of the water treatment piant listed in Part | of this form, certify that, (o the best of my knowledge anc
belief, the information provided in this report is true and sccurate.

"~ Also, | certify that the following additional aperations records applicable to this plant were prepared each day a certified operatar staffed o

visited tha plant during the reporting month indicated on this report and that thase records will be maintained available for review at the plant
site for not {ass than five years:

secords of amounts of chemicals used and chemical feed rates;
®

process performance records for coaguiationiflocculation (e.g., sourca water temperature, pH, turbidity, colar, and alkalinity and process
#ffluent pH and alkalinity in addition to chemical feed rates);

pracess performancs records for sedimentation (a.g., process effluent turbidity and sludge volume produced);

process performance cecords for filtiation {a.g. process eifluent tusbidity and color, number of filters in service, filtration rates, it fifter
fun volumas, head losses,

length of filter runs, frequency of backwash, amount of backwash water used, duration of backwast, and
backwash rates); o :

process performance recards for Fme-soda ash softening {e.0., source water and process effluent hardness in addition to records for
coagulation/flocculation, sedimentation, and filtration:

process performance records for ion exchange softening (e.g., faed and bypass flows. blend rate, and sait and brine uzed):
®

process pertormance recards for raverse osmosis {o.g., feed, praduct, and irine flows: feed pressure, temperature, pil, conductivity, and
tusbidity; product pH and conductivity; and brine pH and conductivity); and

pracess performance records for electrodialysis (e.g.. polarity, feed temperature and total dissoived salids, peaduct conductivity and total
dissoived salids, dilute flow rate, brine make-up, pressures, and voitsjamps}

' Saeett € H behug cyge7
Signatura and Cate

Mame and Certificate Number {please type or print}

Page 1




and for Consecutive Public Water Systems that Treat Their Water
Sy:tem PWS Identification Number: 5280223

Treatmsnt Plant Nama: Placid Lakes Utilities A

L AlnaierSubsutng OEP Form 62.585.91C5

. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHVEAR OF ___ Zpr [ (299

" \ i i ine (chioraminel;
®Typs of Residual Disinfectant Maintained in Distribution System Served by-flant: O tres chiorine; O combined chlorine (
O chlorine dioxide

Day.of | - Hours | Quantity of Binished *

e | et | Wt peaiored oy | Conamemnt ‘

Mot [Oeration] T | e Entry to Oistributien | - .. Towal Colltor
) : System (mg/L} Sampling Points

W e . Amgu*"

1 293 o8 L.

2 234 o0C 0 2 [

3 Soee .o

4 M3lg eee Lo

8 Aq7C60 £-6 C e

J 38900C L3

g 33cece £.<

: 395000 2o

8 G pb0 3
10 3 %‘F A
11 £3.5000 1o
12 173 000 1. s
13 5330 iwi
14 000 .

15 ;ﬂ%aoo X

16 2 63000 1

17 2 CTook K4

18 Jioeood L

19 2 U000 e
20 274cc0 —3.L LS

21 127000 LS Le
22 4o a0 0.5 Ss

23 017560 L.l 9.%

24 £5300 o< ol

28 205000 NG o5

26 Modc 2.5

2 R 7060 _2.:0 LS

28 29/ op0 LY bl

28 333600 Lo_ 2%

30 28 3 0ed .y o)

3 EE o.g Tt B LT TR FT TS T
Total [XXXXXX| 7~ 37 XEXXXXXXXXXKX | XXXXXXX XXX Q;, e AR RRR | SRR
Ave. [ KORR] <2 53 XXXXXXXXXKXXKK | XXXXKXXXKK | XKXKXXXXXX R TR

o R e XXXXXXXXXXXXX [ XXXXXKXXXX | KRXXXXXXXKXXXX o s
ot any Gmis tha etiTusl GRnTeetant CoRcantaton 8T e enty 10 the cistnibution System Grops beiow the eq.

free avaiiabie chiorine,

3 jvalent o 0.2
immediately increase ithe chiorine dose unti the residual disinfactant concentration :‘ ::; ’;";: 'h?:: pursuant 1
mo/L of free available chionine and notify the Department or the appropriste ACPHU by wirs or tefephone
Ruile 62-585.350(31, F.A.C.

I d .2 mo/L of free availab.
/# at eny time the residual disinfectant concentration in the distribution system drops below the equivalent of 0.2 mg

i sidusi disinfec:
chiorine, immedistaly increase the chicrine dose and/or fhssh appropriste pora’on:. of the dmﬂ‘burior: :r:r:: :::"-’ p:g:t:'ACPHU e
eoneen;ntlon 2 at lsast equiveient to 0.2 mg/L of free svailable chiorine n{ud natify the Departmean
telephone within 24 hours pursuent 10 Rute 62-555.350(3), F.A.C.

Page 2




/ Depanment Of Altarnste/Substitute DEP Form 61-555.310(31
i}mﬂ Environmental Protection

lo

\'2

Monthly Operation Report for Public Water Systems that Use (?rnund Wate
and for Consecutive Public Water Systems that Treat Their Water

~ INSTRUCTIONS: See Page 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

ater System Information L
®System Name; lacid Lakes Utilities

3
PWS tdentification No.: 528022
763
©System Owney 941-465-0345 or 8
Nal:am o Lake Placid Holding Company Telephone No.:
Address: 2000Jefferson Ave. = —— CTnT
City: Lake Placid, State; ip Code:

®System Type: ® community; O non-transient non-community; O on-Community; 2 consscutive —_— "
¢ Ho. of Servica Connections at £nd of Reporting Manth: [3%f__; ®Total Papulation Served at End of Reporting Manth: ‘2 % 2

PATED;

Water Trestment Plant Information 8763 or 2427
M
® Treaimant Plant 941-465- Q

Nama: Placid Lakes Utilities Telephone No.:

Address: 302j_gshmgt0n Blvd. NW —FE e 33852

City: Lake Placid S e
®Permitted Maximum Day Capacity of Plant: 440 opd: ®Plant Catagory and Class per Rule 62639.310(3), FA.C.:
®Plant Operators: Ses Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTE:YEAR OF L4 7.4 14293 : See Page .

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLORGHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: See Pags 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

I, the undersigned leadichiel operator of the water treatment plant fisted in Part | of this form, certify that, to the best of my knawledge and

belief, the information pravided in this repont is true and accurate.

Also, | certify that the following additional aperations records applicable to this plant were prepared each day a certified operator statfed or
visi

ted the plant during the teporting month indicated an this report and that these records will be maintained available for review at tha plant